No. 0102010A Remark: BGZ: 0102010

—
<C
o
—
Q
<C
N
o
—
o
<o)
<
[s0]
o
L

AVERO 160 Page 1



No. 0102010A Remark:

BGZ: 0102010

010 COMPLETE ENGINE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 2815 826 0 ENGINE MOT PERKINS 1 2)
1206F-E70TA
1 00 2598 159 0 ENGINE PERKINS 1206F 116KW1 3)
STAG
1 00 0781 541 1 ENGINE PERKINS 1206F 116KW1 4)
STAG
1 00 0781 543 0 ENGINE 1106D-E70TA 116KW 1 5)
1) Equipment
MD_P02_0121 Perkins 1206F - 116 kW/158 hp (T4)
MD_P02_0123 1106D-E R120 116 kW T3
2) Equipment
. MD_P02_0121 Perkins 1206F - 116 kW/158 hp (T4)
machine no. + from 56000099
3) Equipment
. MD_P02_0121 Perkins 1206F - 116 kW/158 hp (T4)
machine no. + from 56000068 up to 56000098
4) Equipment
. MD_P02_0121 Perkins 1206F - 116 kW/158 hp (T4)
machine no. + Up to 56000067
5) Equipment
MD_P02_0123 1106D-E R120 116 kW T3
AVERO 160 Page 2



No. 0102010C Remark: BGZ: 0102010

E0348 0102A010C 1

/ ," g A AL
4 4 AV N\ W/ "?
P& NG,
~\./f§;@{ %\& ’l;:"l‘\
rorf | »' e ’:V / , ) -
Sa el
S\ V/@ e
5%

AVERO 160 age 1



No. 0102010C Remark: BGZ: 0102010

010 COMPLETE ENGINE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 2597 076 1 ENGINE B6.7 116KW E5 1

1) Equipment
MD_P02_0127 Cummins B6.7 - 123 kW/167 hp (Stage V)

AVERO 160 Page 2



No. 0105100A Remark: BGZ: 0105100

E0348 0105A100A 1

AVERO 160 Page 1



No. 0105100A Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 0781 702 3 ENGINE MOUNTING :tly
3 00 0239 391 0 CONTACT WASHER Al6 6
4 00 0237 376 0 HEXAGON HEAD BOLT M16X30 6
5 00 0781 740 1 SUPPORT 4X30X354,9 3
6 00 0217 205 0 HEXAGON HEAD BOLT M12X100-MKL 5
6 00 0239 389 0 CONTACT WASHER Al2 10
6 00 0244 144 0 HEXAGONAL NUT M12 5
8 00 0236 200 0 HEXAGON HEAD BOLT M8X20 3
10 00 0236 056 0 HEXAGON HEAD BOLT M12X25 2
11 00 0239 389 0 CONTACT WASHER Al2 2
12 00 0242 243 0 SOCKET HEAD SCREW M10X45 4
12 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X16 4
12 00 0236 171 0 HEXAGONAL NUT M10 4
13 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3

1) Equipment

MD_P02_0121 Perkins 1206F - 116 kW/158 hp (T4)

AVERO 160

Page 2



No. 0105100A Remark: BGZ: 0105100

PK3561115

AVERO 160 Page 3



No. 0105100A Remark: BGZ: 0105100

100 ENGINE SUSPENSION 1)

Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 1997 366 0 SUPPORTING ARM 1

2 00 1137 330 0 SCREW 4

1) Equipment
MD_P02_0121 Perkins 1206F - 116 kW/158 hp (T4)

AVERO 160 Page 4



No. 0105100A Remark: BGZ: 0105100

PK3920630A

AVERO 160 Page 5



No. 0105100A Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description

Dimension

Quanti Conditions

00 1997 288 0 SUSPENSION
60 0500 503 4 SCREW
00 1996 843 0 SCREW
60 0500 503 4 SCREW
00 1997 287 0 SUSPENSION
00 1996 856 0 SCREW

o U1 A W N

-bn—lr\)»—lr\)»—lq

1) Equipment

MD_P02_0121

Perkins 1206F - 116 kW/158 hp (T4)

AVERO 160

Page 6



No. 0105100A Remark: BGZ: 0105100

PK3920630B

AVERO 160 Page 7



No. 0105100A Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 1997 099 0 SUSPENSION 1

2 00 1996 843 0 SCREW 2

3 00 1997 286 0 SUSPENSION 1

4 00 1996 856 0 SCREW 4

1) Equipment

MD_P02_0121

Perkins 1206F - 116 kW/158 hp (T4)

AVERO 160

Page 8



No. 0105100B Remark: BGZ: 0105100

E0348 0105A100B 1

AVERO 160 Page 1



No. 0105100B Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 0781 702 3 ENGINE MOUNTING :tly
3 00 0239 391 0 CONTACT WASHER Al6 6
4 00 0237 376 0 HEXAGON HEAD BOLT M16X30 6
5 00 0781 740 1 SUPPORT 4X30X354,9 3
6 00 0217 205 0 HEXAGON HEAD BOLT M12X100-MKL 5
6 00 0239 389 0 CONTACT WASHER Al2 10
6 00 0244 144 0 HEXAGONAL NUT M12 5
8 00 0236 200 0 HEXAGON HEAD BOLT M8X20 3
10 00 0236 056 0 HEXAGON HEAD BOLT M12X25 2
11 00 0239 389 0 CONTACT WASHER Al2 2
12 00 0242 243 0 SOCKET HEAD SCREW M10X45 4
12 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X16 4
12 00 0236 171 0 HEXAGONAL NUT M10 4
13 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3

1) Equipment

MD_P02_0123 1106D-E R120 116 kW T3

AVERO 160

Page 2



No. 0105100B Remark: BGZ: 0105100

o
M~
<
N
[(o]
-
<
X
o

AVERO 160 Page 3



No. 0105100B Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 1996 957 0 SUSPENSION 1

2 00 1996 843 0 SCREW 2

3 00 1996 958 0 SUSPENSION 1

4 00 1996 843 0 SCREW 2

1) Equipment

MD_P02_0123

1106D-E R120 116 kW T3

AVERO 160

Page 4



No. 0105100C Remark: BGZ: 0105100

E0348 0105A100C 1

AVERO 160 Page 1



No. 0105100C Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 2649 081 2 ENGINE MOUNTING Ztly

2 00 0781 740 1 SUPPORT 4X30X354,9 3

3 00 0239 389 0 CONTACT WASHER Al2 8

4 00 0237 572 0 HEXAGON HEAD BOLT M12X35 8

5 00 2647 190 1 SUPPORT R.H. 1

6 00 0239 389 0 CONTACT WASHER Al2 2

7 00 0236 056 0 HEXAGON HEAD BOLT M12X25 2

8 00 0217 205 0 HEXAGON HEAD BOLT M12X100-MKL 5

8 00 0239 389 0 CONTACT WASHER Al2 10

8 00 0244 144 0 HEXAGONAL NUT M12 5

9 00 2649 083 1 SUPPORT 3

10 00 0236 200 0 HEXAGON HEAD BOLT M8X20 6

11 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 6

12 00 0237 572 0 HEXAGON HEAD BOLT M12X35 6

13 00 0239 395 1 CONTACT WASHER B12 6

1) Equipment

MD_P02_0127 Cummins B6.7 - 123 kW/167 hp (Stage V)
AVERO 160 Page 2



No. 0105100C Remark: BGZ: 0105100

CUMcf954gu

AVERO 160 Page 3



No. 0105100C Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 1985 731 0 HEXAGONAL NUT M12 X 1.75 Zy
1 00 1985 615 0 BRACKET 1
1 00 1985 660 0 TERMINAL LINK 1
1 00 1985 566 0 SUPPORTING BRACK. 1
1 00 1985 732 0 FLAT HEAD BOLT 3
1 00 1985 567 0 SUPPORTING BRACK. COMPRESSOR 1
1 00 1985 616 0 SPACER PIECE 1
1 00 1985 734 0 HEXAGON HEAD BOLT M10 X 1.50 X 60 1
3 00 1985 565 0 SUPPORTING BRACK. 1
3 00 1985 733 0 HEXAGON HEAD BOLT M10 X 1.50 X 50 1
3 00 1985 735 0 HEXAGONAL NUT M10 X 1.50 2
3 00 1985 736 0 HEXAGON HEAD BOLT M10 X 1.50 X 150 1
3 00 1985 737 0 HEXAGON HEAD BOLT M10 X 1.50 X 30 3

1) Equipment

MD_P02_0127 Cummins B6.7 - 123 kW/167 hp (Stage V)

AVERO 160

Page 4



BGZ: 0110100

No. 0110100A Remark:

12yeSeedd

Page 1

AVERO 160



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/claas-avero-160-combine-parts-catalogue-manual-instant-download-sn-56000011-5609999/

